Test Report No.SDHL2310018110HI

GUANGZHOU HEDSOM BUILDING MATERIAL CO.,LTD
#3-122,NO.555,HUANGPU AVENUE EAST,TIANHE DISTRICT,GUANGZHOU CITY,
GUANGDONG PROVINCE,CHINA

Sample Description : PVC VINYL FLOORING

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

SGS Ref No. : CAN23-105436
Sample Receiving Date : Oct 24, 2023
Test Performing Date : Oct 24, 2023 to Nov 07, 2023

Test Performed

Test Result Summary

Date: Nov 08, 2023

Selected test(s) as requested by applicant
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No. Test(s) Requested Result(s) Comments
1 EN 14041:2004 - 4.2 Pentachlorophenol (PCP) See Results /
EN 14041:2004 - 4.3 Formaldehyde Emission See Results /
For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch

Peter Zhao
Authorized Signatory
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Test Report

Test Result(s) :

Test Part Description :

No.SDHL2310018110HI Date: Nov 08, 2023

SGS Sample ID Description
CAN23-105436.001 Light taupe PVC

Remarks :

(1) 1 mg/kg = 0.0001%

3) ND = Not Detected ( < MDL )

)
(2) MDL = Method Detection Limit
(3)

)

(4) "-" = Not Regulated

Pentachlorophenol (PCP)
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Test Method :  With reference to BS EN 14041 Annex B & EN12673:1999, analysis was performed by GC-ECD /

GC-MS.

Test Item(s)
Pentachlorophenol (PCP)

Formaldehyde Emission

Limt  Unit  MDL 001
5 mg/kg 0.1 ND

Test Method :  With reference to EN 717-1:2004, analysis was performed by UV-Vis.

Test ltem(s)

Unit ~ MDL 001

Formaldehyde Emission (In air) mg/m*  0.050 ND

Notes :

(1) mg/m* = milligram per cubic meter

(2) Reference Limit: BS EN 13986:2004+A1:2015
Formaldehyde class E1: <0.124 mg/m’ air
Formaldehyde class E2: >0.124 mg/m* air

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w =0) stated in ILAC-G8:09/2019.
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Photo Appendix:

Remark: This test was subcontracted to SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.

***End of Report***
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